
Performance Analysis of Surajpura Water Treatment 

Plant of Bisalpur Jaipur Water Supply Project and Cost 

Optimization Study using a Pulsator Clarifier Pilot Plant 
  

A 

Dissertation Report 

Submitted by 

Suparshve Kumar Jain 

(2014PCE5268) 

 
(in the partial fulfillment of the requirements for the award of the degree of) 

 

Master of Technology 

(Environmental Engineering) 

 

Under the Supervision of 

Dr. Urmila Brighu 

(Associate Professor) 

 

 

 

 

Department of Civil Engineering 

Malviya National Institute of Technology, Jaipur-302017 

 



 
2 

MALVIYA NATIONAL INSTITUTE OF 

TECHNOLOGY JAIPUR 

 

 

CERTIFICATE 

I hereby certify that the work which is being presented in the dissertation report entitled 
[...]
Sludge removal in sludge-blanket units is usually by means of a concentrating chamber into 

which the sludge at the top of the sludge blanket overflows. Sludge draw-off is regulated by a 

timer-controlled valve. 

2.5 Degremont Superpulsator
®
 Clarifier:  

The Superpulsator® Clarifier design by Degremont Technologies (Dyson J D, Inflico 

Degremont Inc.) is based on the following principles: 

1. Plug flow. 

2. Combined flocculation/clarification in one vessel. 

3. Pulsed flow through the vessel. 

4. Internal sludge concentration and automatic sludge removal. 

5. No submerged moving parts. 

6. Lamellar clarification. 

7. Simple treatment chemistry and effective usage of chemicals. 

 

 

Figure 2.4: Degremont Superpulsator® Clarifier  



 
22 

The Superpulsator® Clarifier consists of five main components (See figure 2.4): 

1. Raw water distribution. 

2. Lamellar Plates and/or Tubes. 

3. Effluent collection. 

4. Sludge collection, concentration and discharge. 

5. Vacuum chamber equipment. 

Before entering the Superpulsator® Clarifier, the raw water and chemicals are added and 

mixed via inline mixer or rapid mix. The coagulated water is then split between the individual 

treatment units via flow splitter boxes, which then transfer the water to the vacuum chamber 

via a transfer pipe. The vacuum system creates low pressure within the chamber, causing the 

water to rise to a predetermined level. The vacuum time is adjustable by the control system 

which allows height and frequency of the rise (water level) to be adjustable. The amount of 

vacuum in the chamber is controlled by an air bleed valve on the vacuum line. This also helps 

fine-tune the height and pulsing action within the Superpulsator® Clarifier. 

When the water reaches a maximum adjustable level (equal to the vacuum time) in the 

vacuum chamber, the vent valve opens releasing the vacuum on the chamber. The hydraulic 

head within the chamber causes a surge of water into the bottom distribution system. Orifices 

in the distribution pipes create uniform distribution across the entire clarifier tank displaying 

a plug flow characteristic. 

The coagulated water, as it is distributed across the bottom of the flocculation/clarification 

zone, creates the pulsing energy. This energy is converted into gently stirring turbulence. The 

gently stirring turbulence helps flocculate the coagulated water into a settable floc. Within the 

flocculation/clarification zone, newly flocculated floc is mixed with previously flocculated 

sludge. The contacting of the newly formed floc with previously formed floc helps create 

larger and more settleable floc. 

When the hydraulic head water level in the vacuum chamber reaches a low level (equal to 

vent time) and the energy has been dissipated, the surge of flow slows and the sludge blanket 

begins to settle. At the low water level, the vent valve closes and the vacuum is applied again 

to the vacuum chamber. The incoming raw water rises in the vacuum chamber and repeats the 

cycle described above. A complete pulsation cycle is usually 40 to 60 seconds. This action 

helps create a uniform sludge blanket. 



 
23 

As water enters the sludge blanket and passes upward through it, the sludge blanket performs 

a double task. First it agglomerates newly formed floc, then it helps the suspended matter and 

colloidal particles adhere to the floc. The sludge blanket acts as a "flocculation-filter" in 

which these tasks are accomplished. 

The advantages of Superpulsator® Clarifier over the conventional systems as claimed by the 

Inflico Degremont Inc. may be listed as: 

• Integrated: Flocculation and clarification functions are combined in one basin, eliminating 

the need for a separate flocculation chamber. This result into a smaller footprint that 

significantly reduces the land required for construction as well as overall construction and 

operating costs. 

• Optimum flocculation and chemical usage: Nearly all other solids contact clarifiers 

compromise flow distribution in order to gain efficient solids contact. Superpulsator 

distributes and collects flow over the entire area of the clarifier, utilizing the clarifier volume 

and sludge blanket in an efficient separation process. 

• Low maintenance: Most solids contact processes require mechanical or flow impeding 

devices such as mixers, pumps, or baffles to keep the sludge homogeneous. Superpulsator 

accomplishes this through pulsations powered by a vacuum system. There are no moving 

parts or parts susceptible to clogging — under water. 

• Operator friendly: The vacuum pump, vent valve arrangement, and sludge waste valves 

are Superpulsator’s only mechanical parts. Automated and easily accessible, they require 

minimal operator attention. 

• Energy efficient: Compared to other clarification processes, Superpulsator has very low 

energy requirements. It consumes approximately one horsepower unit per mgd vs. four to 

five horsepower units for competitive systems. 

2.6 Operational Characteristics of Pulsator Clarifier: 

Flocculation rate is one of the most important characteristics in the operation of pulsator 

clarifier. This rate is influenced by a number of physical parameters and operating conditions. 

Sludge blanket height, upflow velocity of coagulated water, volume concentration of sludge 

blanket and physical properties of flocs. All these factors are highly interactive and control 

the pulsator clarifier performance. Numerous investigation shows that flocculation criteria 

G*C*t (The product of shear rate, volume concentration of sludge blanket and residence 

time) gives an indication for the best flocculation conditions in sludge blanket clarifier (Coma 



 
24 

J et. al., 1990). Also, the flocculation criteria is a basic factor in the design of any sludge 

blanket clarifiers type (Svarovsky L, 1981).   

Steady fluidization is one of the most important characteristics of Pulsator clarifier, which 

represent the balance between the varying upward flow velocity of the coagulated water and 

the hindered settling velocity of the fluidized bed. Many authors suggested an empirical 

correlation that relates the upward velocity with the individual settling velocity and volume 

concentration of flocs (Foscolo P U, 1987). 

Despite the wide use of pulsator clarifier worldwide in many water treatment stations, no 

theoretical and experimental analysis has been reported yet in the literature to describe the 

operation of pulsator clarifier. Numerous investigators describe experimentally and 

theoretically the operation in horizontal flow and spiral flow clarifier (Bridoux G A et. al., 

1998). Most of the experimental and theoretical investigations that have been reported on 

flocculation process in upward flow clarifiers were for hopper-bottomed sludge blanket 

clarifier and accelerator type solid contact clarifier (Head R et. al., 1997).  However, the 

information about the factors that affect the operation of pulsator clarifier is not adequate. 

Therefore, in order to obtain a general predictive model for the performance of a pulsator 

clarifier, there is a need for better understanding of the role of the physical, design and 

operating parameters. Thus, one of the aims of the present study is to study the pulsations and 

blanket formation using different operating parameters. 

2.7 Description of Surajpura Water Treatment Plant of BJWSP: 

The total capacity of the Surajpura water treatment Plant is envisaged with the following 

stages. 

Table 2.1: Stage Wise Capacity of WTP 

Stage Year Total Capacity in MLD 

Stage I - Phase I 2011 400 (Existing) 

Stage I - Phase II 2015 200 (Existing) 

Stage II 2021 420 (Future) 

 Total 1020 

 

The total land available for the WTP at Surajpura is of 500m x 500 m. The entire WTP 

premises have been planned considering the requirement up to Stage-II including all process 

and allied structures with other ancillary works. The existing treatment unit includes inlet 



 
25 

chamber, distribution chamber, clarifier, filter units, thickeners and sludge drying beds. The 

inlet chamber, main distribution chamber and connecting channel has been designed and 

constructed for Stage-II requirement. The campus also comprises of 25 ML Clear Water 

Reservoir, Clear Water Pump House, 33 KV Sub Station, Staff Quarters, Offices and other 

ancillary structures. 

The major WTP units along with their design capacities are summarized in the following 

table. 

Table 2.2: Design Capacity of WTP Units 

S. No Unit Quantity in Nos. Total Capacity in MLD 

1 Receiving Chamber cum 

Distribution Chamber 

1 No. 1060 (Stage – I 624 MLD, 

Stage – II 436 MLD) 

2 Raw  Water Measuring 

Channel and Flume 

1 No. 624 MLD 

3 Clarifier Distribution 

Chamber 

1 No. 624 MLD 

4 Clarifier 13 (12 W+1 S) 624 MLD 

5 Filtration with Backwash 

arrangement 

26 (24 W+2 S) 624 MLD 

6 Clear Water Reservoir 2 No. 25 ML each 

7 Alum Dosing System  Max  dosing  60  mg/l  & average 

dosing 30 mg/l at 624 MLD 

A Alum Dosing Tank 3 nos. 70m3 

B Alum Dosing Pump 3 nos (2W+1S)  

7 Chlorination   

A Pre Chlorination 4 (3W+2S) 50 kg/hr @ 5 mg/l 

B Post Chlorination 3 (2W+1S) 40 kg/hr@ 3 mg/l 

8 Lime Dosing System  20 mg/l at 600 MLD 

A Lime Dosing Tank 3 nos 45 m3 

9 Poly Dosing System  2 kg/ton of dry solid 

A Poly Doing tank 2 Nos. (1W+1S)  



 
26 

S. No Unit Quantity in Nos. Total Capacity in MLD 

B Poly Dosing Pumps 2 Nos.  

11 Sludge Thickener 2 18 m dia x 3.5 m SWD 

12 Sludge Drying Beds 60 nos 30 m x 10 m 

 

The schematic arrangements of water treatment process at the Surajpura WTP are shown in 

figure 2.5. Coagulant (PAC) and chlorine are dosed on upstream and downstream of the 

Parshall flume channel. After chlorination the Clarified Water is sent to Clear Water 

Reservoir within WTP campus at Surajpura and from Surajpura reservoir the water is further 

pumped to Balawala CWR and for Rural supply. 

 

Figure 2.5: Schematic arrangements of Surajpura WTP  

Figure 2.6 is showing the plan of WTP for phase I of stage I (400 MLD) as depicted in the 

modal of phase I whereas figure 2.7 is depicting the plan of phase I & phase II of stage I (400 

+ 200 = 600 MLD) as taken from Google maps. The number of pulsator clarifiers for phase I 



 
27 

can be seen as 9 (8 Working + 1 standby) from the modal image whereas the total no. of 

pulsator clarifiers for combined phase I & II can be seen as 13 (12 working + 1 standby) from 

the Google imagery. 

 

 
 

Figure 2.6: Plan of the Surajpura WTP (as depicted in Modal for Phase I of Stage I) 

 

 

 

Figure 2.7: Google Map depicting the plan of the plant (Phase I & II of the Stage I) 

 

 



 
28 

2.8 Raw and Treated Water Quality at Surajpura WTP:  

The source of raw water for Surajpura WTP is the Bisalpur dam. The average turbidity of the 

raw water is quite low at 2.5 NTU and a pH of 7.8. Despite low turbidity, the raw water 

contains colour due to algae. Though the turbidity of raw water is low but the plant has been 

designed to clarify water even at a very high turbidity. The raw water parameters for which 

the plant has been designed are given in table 2.3. 

Table 2.3: Raw Water Parameters for which the WTP has been designed 

S. No Parameter Unit Value 

1 Turbidity NTU 5 - 500 

2 pH --- 7 - 8 

3 Colour Hazen 0 - 45 

 

The guaranteed outlet parameters for the water treatment plant as per the present O&M 

contract of PHED with the L&T are given in table 2.4. 

 

Table 2.4: Outlet Water Parameters (as per the O&M contract) 

S. No Parameter Unit Value 

1 Turbidity NTU < 0.5 

2 pH --- 7.0 – 8.5 

3 Colour Pt-Co Scale 0 - 5.00 

4 Faecal Coliforms Number/100 ml 0 

5 Coliform Organisam Number/100 ml 0 

6 Iron, Fe mg/l <0.1 

7 Residual Aluminium, Al mg/l <0.1 

 

 

 

 

 

 

 

 



 
29 

CHAPTER – 3 

 

3. MATERIALS AND METHODS 

The major objective of this study involved performance evaluation of the Surajpura water 

treatment plant of BJWSP taking into account the seasonal variations for which multiple 

plant visits for evaluating physical and operational conditions of the various plant units, 

sample collections for analysing various parameters at the PHE/Environmental engineering 

laboratory of MNIT as well as secondary data collection from the plant laboratory and PHED 

were the most important tasks. Also, in order to carry out the visual display of the process of 

blanket formation and the study of pulsations along with the experimental analysis of the 

water treatment process for optimizing the dosage of chemicals, design and fabrication of a 

lab scale model of Pulsator clarifier using the transparent Perspex sheet/pipe was carried out. 

Following paragraphs discusses the elaborative methodology adopted to carry out the study: 

3.1 Site Visit and Data Collection: 

Multiple plant visits of daylong durations were planned in order to develop an understanding 

of the water treatment operations at the plant and to specifically carry out the following: 

(i) Physical review of plant structures and equipment 

(ii) Identification of the sampling locations at the treatment plant for analysing water 

quality parameters onsite, in the plant laboratory and in the PHE/Environmental 

engineering laboratory of MNIT Jaipur 

(iii) Collection of the technical data and relevant documents as available with the plant 

personnel and PHED records 

(iv) Onsite operational problems assessment with plant operator 

3.2 Sampling and Testing: 

During the first visit of the plant made in early September 2015, six sampling locations were 

identified as indicated in figure 3.1 and may be listed as- 

1) Raw water at Inlet 

2) Immediately after Pre-chlorination and PAC dosing 

3) Before Hydraulic Jump 

4) After Hydraulic Jump and before Pulsator 

5) Pulsator outlet before Filter 

6) Filter Outlet 



 
30 

 

Figure 3.1: Sampling points at Surajpura water treatment plant 

It was decided to take samples from the six sampling points as specified above for testing of 

various parameters at different sampling points along with a sampling module (as given in the 

table 5) specifying that which tests are to be carried out onsite/plant laboratory and at the 

PHE/Environmental engineering laboratory of MNIT Jaipur. 

It was further decided that during the plant visits by the students of Project Pulsator Group, 

the onsite test as specified in the table 3.1 would be carried out by the students either using 

the portable instruments carried from the Environmental engineering laboratory of MNIT or 

at the plant laboratory (with due permission from the plant administration). But due to 

requirement of a larger data size to carry out the performance analysis of the water treatment 

plant and also to account for seasonal variations, it was decided to obtain the secondary data 

from the plant laboratory for five days in a row during a season i.e. sampling and testing was 

to be done during Post Monsoon (September/ October), Winters (December/ January) and 

Summers (April/ May). Thus, sampling was to be done for 15 days and a total of 90 samples 

were to be analysed for various chemical parameters related to water treatment and quality 

analysis. A format for obtaining the daily testing data as per the requirement was provided to 

the plant laboratory as indicated in table 3.2. 

 



 
31 

Table 3.1: Module for testing of various chemical parameters of water 

S.No. Sampling Point Required Tests Tests to be 

carried out 

onsite or at the 

Lab of the Plant 

Tests to be 

carried out 

at MNIT 

Lab 

1 2 3 4 5 

1. Raw Water at inlet (i) Turbidity, (ii) pH, (iii) 

TDS and (iv) Alkalinity 

All as per 

column 3 

- 

2. Immediately after Pre-

chlorination and PAC 

dosing  

(i) pH, (ii) Residual 

Chlorine, and (iii) 

Residual Aluminium 

All as per 

column 3 

- 

3. Before Hydraulic 